

**CONCRETE COMPRESSION  
TEST REPORT**



Project: **Quality Assurance**  
 Location: **CANZAC Building, 3 Parkhouse Road**  
 Client: **Mark Gebbie**  
 Contractor: **Mark Gebbie**  
 Sampled by : **S Kenton-Todd**  
 Date sampled : **12 May 2017**  
 Sampling method : **Core Drill**  
 Sample Conditioning: **Insitu**  
 Source : **Not Advised**  
 Grade : **Resin Injected Concrete**  
 Actual slump (mm): **Not Advised**  
 Specified slump (mm): **Not Advised**  
 Date received: **12 May 2017**

Project No:	<b>6-JMAGE.16/6LC</b>
Lab Ref No:	<b>CH2653</b>
Client Ref No:	<b>CANZAC</b>

Test Results				
Lab reference no		236/1		
Client reference no		1		
Date made		Unknown		
Date tested		22/05/2017		
Age of material	(days)	>28		
Average diameter	(mm)	68.8		
Length	(mm)	138.5		
Mass of cylinder in air	(g)	1167		
Design strength	(MPa)	N/A		
Density	(kg/m <sup>3</sup> )	2290		
Height diameter ratio		2.01		
Compressive strength	(MPa)	39.0		
Number of ends capped		Two		
Defects prior to capping		Docked		

Comments

Test Methods	Notes
Compression, NZS 3112 : 1986, Pt 2 Section 6 Density, NZS 3112 : 1986, Pt 3 Section 5 Capping NZS 3112 : 1986, Pt 2 Section 4 (amendment No 2 2000)	

Sampling is not covered by IANZ Accreditation. Results apply only to sample tested.

Date reported : 25 May 2017

This report may only be reproduced in full

IANZ Approved Signatory

Designation : Assistant Laboratory Manager

Date : 25 May 2017



Tests indicated as not accredited are outside the scope of the laboratory's accreditation